BALE SHREDDER
MASTER PARTS CATALOGUE

MODEL 950

WESTWARD PRODUCTS LTD.
6517 - 67 Street

Red Deer, AB T4P 1A3

Phone: (403) 340-1160

Fax: (403) 340-6910

MANUFACTURED IN OLDS, AB Part Number: 950P
© 2006 WESTWARD PRODUCTS LTD. Sep 2006



HOW TO USE THIS
MASTER PARTS CATALOGUE

This Parts Catalogue covers ALL Model 950 Bale Shredders manufactured
to date.

The Table of Contents lists all pages contained within the catalogue along
with current revision dates. Applicable serial number ranges are noted for
each page.

Each parts page lists in the TOP RIGHT HAND CORNER the applicable
serial numbers, which that page applies to.

BEFORE ORDERING REPLACEMENT PARTS
YOU MUST KNOW YOUR CUSTOMER'S MODEL AND SERIAL NUMBER

MAKE SURE THAT THE SERIAL NUMBER RANGE LISTED
ON THE TOP RIGHT HAND CORNER OF THE PARTS PAGE
APPLIES TO YOUR CUSTOMER'S MACHINE.

From time to time new or revised pages will be sent to you so that this
manual can be updated. Appropriate instructions will be included with each
mailing as well as, a replacement Table of Contents so that you can verify
that your copy contains all the current pages.

Please contact Westward Products Ltd. if you discover any errors or
omissions. This will aid us in keeping this manual current.

Sep 2006 Page 0.1 950P-TC




MASTER PARTS CATALOGUE
Model 950 Bale Shredder

TABLE OF CONTENTS

COMPONENT PAGE NO BEGINNING ENDING REVISION DATE
SERIAL NO SERIAL NO
Frame Assembly 11 JSB50020101 JSB50020120 May 2004
1.2 950040121 950050130 Jun 2006
1.3 950060131 & Up Jun 2006
Bale Cradle Assembly 2.1 JSB50020101 JSB50020120 Jun 2006
2.2 950040121 950050130 Jun 2006
2.3 950060131 & Up Jun 2006
Rotor Assembly 3.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
3.2 950060131 & Up Jun 2006
Drive Line 4.1 All Serial Numbers Jun 2006
Load Frame Assembly 5.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
5.2 950060131 & Up Jun 2006
Bale Squeeze Assembly 6.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
6.2 950060131 & Up Jun 2006
Deflector Assembly 7.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
7.2 950060131 & Up Jun 2006
Valve Shifter Assembly 8.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
8.2 950060131 & Up Jun 2006
Squeeze Interlock 9.1 JSB50020101 JSB50020120 Jun 2006
950040121 950050130
9.2 950060131 & Up Jun 2006
Bale Cradle Cylinder 10.1 All Serial Numbers Feb 2003
Lift Cylinder 111 All Serial Numbers Feb 2003
Clamp Cylinder 121 All Serial Numbers Feb 2003
Hydraulic Circuit, Rear 131 All Serial Numbers Feb 2003
Hydraulic Circuit, Front 14.1 All Serial Numbers Feb 2003
Sep 2006 Page 0.2 950P-TC




MASTER PARTS CATALOGUE
Model 950 Bale Shredder

TABLE OF CONTENTS

COMPONENT PAGE NO BEGINNING ENDING REVISION DATE
SERIAL NO SERIAL NO
OPTIONS
Hydraulic Deflector Lift 1.3 Part Number JSB902 May 2004
1.1 Part Number JSB921 Sep 2006
Electric Deflector Lift 1.1 Part Number JSB903 May 2004
11 Part Number JSB923 Sep 2006
Light Kit 1.1 Part Number JSB924 Sep 2006
Sep 2006 Page 0.3 950P-TC




FRAME ASSEMBLY Serial Number: JSB50020101 - JSB50020120

) (5) DETAIL B DETAIL C

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 071300 1 SMV Emblem 13 1233113 3 Nut, 3/4 Stover NC

2 119093 30 [Carriage Bolt, 3/8 x 1 NC 14 | 346015 2 | Spindle, S614 Complete
3 119161 16 | Carriage Bolt, 1/2 x 1 1/4 NC 15 1359012 2 | Wheel Assembly, Complete
4 126005 2 Capscrew, 1/4 x 1/2 NC 16 | 387006 30 [Washer, 3/8 Flat

5 126115 1 Capscrew, 1/2x 1 1/2 NC 17 | 387008 16 | Washer, 1/2 Flat

6 1262018 1 Capscrew, 3/4 x 5 NC Gr8 18 1403062 2 Hub Assembly, Complete
7 11262038 2 | Capscrew, 3/4 x 6 NC Gr8 19 |[514206VR| 1 [Clevis

8 |[145200 30 |Flange Nut, 3/8 NC 20 |[514237VR| 1 |[Hitch

9 145204 2 | Flange Nut, 1/4 NC 21 |JSB084 1 |Jack Lock

10 | 145210 16 | Flange Nut, 1/2 NC 22 |JSB305 1 |Body Assembly

11 209009 1 | Jack, Top Wind 23 [JSB307L 1 | Craddle Shroud, Left

12 1233108 1 | Nut, 1/2 Stover NC 24 |JSB307R 1 | Cradle Shroud, Right

May 2004 Page 1.1 950P-01-01



FRAME ASSEMBLY Serial Number: 950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 071300 1 | SMV Emblem 18 |387008 16 | Washer, 1/2 Flat
2 119093 30 [Carriage Bolt, 3/8 x 1 NC 19 403082 2 | Wheel Hub Complete
3 119161 16 | Carriage Bolt, 1/2 x 1 1/4 NC 19.1 (095152 1 Bearing, Outer Cone
4 126005 2 | Capscrew, 1/4 x 1/2 NC 19.2 (095168 1 |Bearing, Inner Cone
5 126115 1 |[Capscrew, 1/2x 1 1/2NC 19.3 | 143125 8 | Wheel Nut, 1/2-20 UNF
6 126125 2 |Capscrew, 1/2 x4 NC 19.4 | 182017 1 | Dust Cap
7 1262018 1 | Capscrew, 3/4 x 5 NC Gr8 19.5 [32725100 1 |Seal
8 1262038 2 | Capscrew, 3/4 x 6 NC Gr8 19.6 (403282 1 | Hub, c/w Cups and Studs
9 145200 30 | Flange Nut, 3/8 NC 19.6.1 [ 095139 1 Bearing, Outer Cup
10 (145204 2 | Flange Nut, 1/4 NC 19.6.2 | 095164 1 Bearing, Inner Cup
11 [ 145210 16 | Flange Nut, 1/2 NC 19.6.3 1143225 8 | Stud, 9/16-18 UNF
12 1209009 1 | Jack, Top Wind 20 |514206VR 1 |Clevis
13 1233108 3 | Nut, 1/2 Stover NC 21 [514237VR 1 | Hitch
14 1233113 3 | Nut, 3/4 Stover NC 22 | JSB084 1 |Jack Lock
15 (244078 2 | Cotter Pin, 3/16 x 1 1/2 23 [JSB305 1 Body Assembly
16 | 359013 2 | Wheel Assembly, Complete 24 | JSB355 2 Spindle, 2 1/2 x 14, Drilled
16.1 | 360019 1 | Tire, 31 x13.5x 15, 12 ply 241 (224016 1 [Nut, 1 NF Castellated
16.2 | 363001 1 Valve Stem 24.2 |346050 1 Spindle Washer
16.3 | 402013 1 | Wheel, 15 x 10 x 8 Bolt 25 | JSB356L 1 | Cradle Shroud, Left
17 | 387006 30 |Washer, 3/8 Flat 26 |JSB356R 1 Cradle Shroud, Right

Jun 2006 Page 1.2 950P-01-02



FRAME ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. Qty Description Itm Part No. Qty Description

1 071300 1 [SMV Emblem 18 |403082 2 [Wheel Hub Complete

2 119093 30 [Carriage Bolt, 3/8 x 1 NC 18.1 | 095152 1 |Bearing, Outer Cone

3 119161 16 | Carriage Bolt, 1/2 x 1 1/4 NC 18.2 (095168 1 |[Bearing, Inner Cone

4 126007 2 | Capscrew, 1/4 x 3/4 NC 18.3 (143125 8 | Wheel Nut, 1/2-20 UNF

5 126115 1 |Capscrew, 1/2 x1 1/2 NC 18.4 |182017 1 |Dust Cap

6 126125 2 | Capscrew, 1/2 x 4 NC 18.5 (32725100 1 |Seal

7 1262018 1 |[Capscrew, 3/4 x5 NC Gr8 18.6 |403282 1 |[Hub, c/w Cups and Studs

8 1262038 2 | Capscrew, 3/4 x 6 NC Gr8 18.6.1 1095139 1 |Bearing, Outer Cup

9 145200 30 | Flange Nut, 3/8 NC 18.6.2 1095164 1 |Bearing, Inner Cup

10 | 209009 1 |Jack, Top Wind 18.6.3 [ 143225 8 | Stud, 9/16-18 UNF

11 | 233105 2 | Nut, 1/4 Stover NC 19 |514206VR 1 |Clevis

12 [233108 19 | Nut, 1/2 Stover NC 20 |514237VR 1 |Hitch

13 | 233113 3 | Nut, 3/4 Stover NC 21 |JSB084 1 |Jack Lock

14 | 244078 2 |Cotter Pin, 3/16 x 1 1/2 22 |JSB305 1 | Body Assembly

15 |[359013 2 | Wheel Assembly, Complete 23 |[JSB355 2 | Spindle, 2 1/2 x 14, Drilled
15.1 | 360019 1 |[Tire, 31 x13.5x 15,12 ply 23.1 | 224016 1 Nut, 1 NF Castellated
15.2 | 363001 1 |Valve Stem 23.2 346050 1 | Spindle Washer
15.3 | 402013 1 | Wheel, 15 x 10 x 8 Bolt 24 [JSB356L 1 |Cradle Shroud, Left

16 | 387006 30 | Washer, 3/8 Flat 25 |JSB356R 1 Cradle Shroud, Right

17 1387008 16 |[Washer, 1/2 Flat

Jun 2006 Page 1.3 950P-01-03



BALE CRADLE ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 1109209 4 | Bearing, 1 3/4 Complete 15 | 387006 34 |Washer, 3/8 Flat
1.1 1080212 1 |Bearing, 1 3/4 16 |JSB048 4 | Wear Pad
1.2 {101009 1 | Bearing Housing, F209 17 | JSB085 4 | Pin, Bale Cradle Bearing (May be
2 119093 18 [ Carriage Bolt, 3/8 x 1 NC substituted with JSB357. When
3 126064 8 |Capscrew, 3/8 x 1 3/4 NC substituting, must also replace

4 1126069 4 | Capscrew, 3/8 x 3 NC JSB239 with 077080)

5 126115 16 |[Capscrew, 1/2x1 1/2 NC 18 |JSB110 Bale Cradle Cylinder

6 |138602 2 |U-Bolt, 1 1/2x5/16 NC 19 |JSB183 Stroke Control

7 1145200 26 | Flange Nut, 3/8 NC 20 |JSB239 Bale Cradle Bearing, 2 3/4 (May
8 145205 4 | Flange Nut, 5/16 NC be substituted with 077080)

9 145210 16 | Flange Nut, 1/2 NC 20.1 |JSB272 1 Bushing, Bronze

10 (157030 8 | Machinery Bushing, M34H 21 |JSB282 18 |Roller Scraper

11 1157039 4 | Machinery Bushing, M40M 22 |JSB310 2 | Bale Cradle Roller

12 (233110 4 | Nut, 3/8 Stover NC 23 |JSB311 1 |Bale Craddle

13 (3435137 4 | Snap Ring, 1 3/8 23.1 | SH0250 9 |Cradle Rod

14 (3435150 4 | SnapRing, 11/2

Jun 2006 Page 2.1 950P-02-01




BALE CRADLE ASSEMBLY

Serial Number: 950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 077080 4 Bearing, 1 3/8" 13 1233110 4 Nut, 3/8 Stover NC

2 109209 4 Bearing, 1 3/4 Complete 14 13435137 4 |Snap Ring, 1 3/8
2.1 101009 1 | Bearing Housing, F209 15 | 3435150 4 |[Snap Ring, 1 1/2
2.2 1080212 1 Bearing, 1 3/4 16 | 387006 34 |Washer, 3/8 Flat

3 119093 18 | Carriage Bolt, 3/8 x 1 NC 17 |JSB048 4 | Wear Pad

4 126064 8 |Capscrew, 3/8 x 1 3/4 NC 18 |JSB110 2 Bale Cradle Cylinder

5 126069 4 Capscrew, 3/8 x 3 NC 19 |JSB183 2 Stroke Control

6 |126115 16 |[Capscrew, 1/2x1 1/2 NC 20 |JSB282 18 | Roller Scraper

7 1133263 8 |[Capscrew, 3/8 x11/4 NC FH Soc | 21 [JSB310 2 | Bale Cradle Roller

8 138602 2 |U-Bolt, 1 1/2 x5/16 NC 22 |JSB311 1 |Bale Cradle

9 145200 34 [Flange Nut, 3/8 NC 22.1 | SH0250 9 |Cradle Rod

10 |[145205 4 Flange Nut, 5/16 NC 23 |[JSB357 4 Pin, Bale Cradle Bearing
11 | 145210 16 | Flange Nut, 1/2 NC 24 |JSB367 4 | Cradle Guide

12 (157039 4 | Machinery Bushing, M40M

Jun 2006 Page 2.2 950P-02-02



BALE CRADLE ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 077080 4 Bearing, 1 3/8" 13 13435137 4 |Snap Ring, 1 3/8
2 109209 4 Bearing, 1 3/4 Complete 14 13435150 4 |[Snap Ring, 1 1/2
2.1 101009 1 | Bearing Housing, F209 15 | 387006 34 |Washer, 3/8 Flat
2.2 1080212 1 |Bearing, 1 3/4 16 | 387005 4 |Washer, 5/16 Flat
3 119093 18 | Carriage Bolt, 3/8 x 1 NC 17 |JSB048 4 | Wear Pad
4 126064 8 |Capscrew, 3/8 x 1 3/4 NC 18 |JSB110 2 Bale Cradle Cylinder
5 126069 4 Capscrew, 3/8 x 3 NC 19 |JSB183 2 Stroke Control
6 |126115 16 |[Capscrew, 1/2x1 1/2 NC 20 |JSB282 18 | Roller Scraper
7 1133263 8 |[Capscrew, 3/8 x11/4 NC FH Soc | 21 [JSB310 2 | Bale Cradle Roller
8 138602 2 |U-Bolt, 1 1/2 x5/16 NC 22 |JSB311 1 |Bale Cradle
9 233107 4 | Nut, 5/16 Stover NC 22.1 | SH0250 9 |Cradle Rod
10 [233108 16 | Nut, 1/2 Stover NC 23 |[JSB357 4 Pin, Bale Cradle Bearing
11 [157039 4 | Machinery Bushing, M40M 24 |JSB367 4 | Cradle Guide
12 (233110 38 | Nut, 3/8 Stover NC
Jun 2006 Page 2.3 950P-02-03



ROTOR ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 1109211 2 | Bearing Unit, 2" 10 |JSB038 1 | Pin, PTO Shield

1.1 | 080300 1 Bearing, 2 11 |JSB253 40 |Hammer Kit

1.2 (101011 1 Bearing Housing, F211 11.1 [126198 1 Capscrew, 3/4 x 4 1/4 NC
2 145210 16 | Flange Nut, 1/2 NC 11.2 1233113 1 | Nut, 3/4 Stover NC

3 | 157046 1 Machinery Bushing, M48H 11.3 | 550312 1 Hammer, 5 3/4"

4 233111 8 | Nut, 5/8 Stover NC 11.4 [JSB300 1 | Hammer Bushing

5 244080 1 Cotter Pin, 3/16 x 2 12 |JSB264 1 Rotor Mount, Front

6 |387008 16 | Washer, 1/2 Flat 13 |JSB265 1 | Shield, PTO

7 1387310 8 |Washer, Flat 5/8 SAE, PL 13.1 | 070750 1 |Latch

8 387708 16 | Washer, 1/2 Structural 13.2 1321090 3 | Screw, 10-24 x 1/2

9 |JSB007 1 Rotor Mount, Rear 14 | JSB296 1 | Rotor Assembly

Jun 2006 Page 3.1 950P-03-01



ROTOR ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 1109211 2 | Bearing Unit, 2" 10 |JSB038 1 | Pin, PTO Shield
1.1 | 080300 1 Bearing, 2 11 |JSB253 40 |Hammer Kit
1.2 (101011 1 Bearing Housing, F211 11.1 [126198 1 Capscrew, 3/4 x 4 1/4 NC
2 157046 1 | Machinery Bushing, M48H 11.2 1233113 1 | Nut, 3/4 Stover NC
3 1233108 16 | Nut, 1/2 Stover NC 11.3 | 550312 1 |Hammer, 5 3/4"
4 233111 8 | Nut, 5/8 Stover NC 11.4 [JSB300 1 | Hammer Bushing
5 244080 1 Cotter Pin, 3/16 x 2 12 |JSB264 1 Rotor Mount, Front
6 |387008 16 | Washer, 1/2 Flat 13 |JSB265 1 | Shield, PTO
7 1387310 8 | Washer, Flat 5/8 SAE, PL 13.1 | 070750 1 |Latch
8 387708 16 | Washer, 1/2 Structural 13.2 1321090 3 | Screw, 10-24 x 1/2
9 |JSB007 1 Rotor Mount, Rear 14 | JSB296 1 | Rotor Assembly
Jun 2006 Page 3.2 950P-03-02



DRIVE LINE Serial Number: All

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 1260418 2 |Capscrew, 5/16 x21/2 NC Gr8 | 6.1.1.3 | 386207 1 |Yoke, Tube & Slip Sleeve
2 126171 2 | Capscrew, 5/8 x 31/2 NC 6.2 503182 1 [Half Shaft, Drive End
3 157046 1 | Machinery Bushing, M48H 6.2.1 [503183 1 | Half Shaft, Drive End, w/o Shield
4 233107 2 | Nut, 5/16 Stover NC 6.2.1.1 | 378525 1 |Tractor Yoke, Cat5 CV
5 233111 2 | Nut, 5/8 Stover NC 6.2.1.2 | 381045 2 |[Cross Kit, Cat 5 CV
6 503180 1 |Drive Line, Cat. 5 CV 6.2.1.3 | 386202 1 [Yoke & Shaft Assembly
6.1 |503181 1 Half Shaft, Implement End 6.2.1.4 | 386215 1 |Center Body, CV
6.1.1 | 503184 1 | Half Shaft, Implement End w/o 6.3 |382835 1 | Shield Assembly, Complete
Shield 6.3.1 |382740 1 Bearing & Retainer Kit, Outer
6.1.1.1 | 378865 1 |Ball Shear, 1 3/4-20 Spline 6.3.2 (382741 1 |Bearing & Retainer Kit, Inner
6.1.1.2 | 381044 1 [Cross Kit, 44R 7 JSB263 1 |Sleeve, Spacer

Jun 2006 Page 4.1 950P-04-01



Serial Number: JSB50020101 - JSB50020120
LOAD FRAME ASSEMBLY 950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 JSB315 1 Lift Frame 11 244094 2 |Cotter Pin, 1/4 x 2

2 |JSB0O71 2 | Tine Mount Bracket 12 1233120 2 Nut, 1 1/8 Stover NC

3 |[JSB323 2 Bale Tine 13 |JSB014 1 Pin, Transport Lock

4 | 387006 18 | Washer, 3/8 Flat 14 |JSB241 2 | Lift Cylinder

5 1145200 16 | Flange Nut, 3/8 NC 15 |JSB281 4 | Pin, Lift Cylinder

6 |138603 4 | U-Bolt, 3/4 NC Gr8 16 | 126063 6 |Capscrew, 3/8 x 1 1/2NC
7 389112 8 Washer, 3/4 Lock 17 |JSB333 1 Pin, Lift Frame Interlock
8 12260128 8 | Nut, 3/4 Hex NC Gr 8 18 248009 1 |Hair Pin

9 [JSB267 1 | Pin, Lift Frame 19 |JSB096 2 | Pin, Tine Mount

10 (157022 2 | Machinery Bushing, M28H

June 2006 Page 5.1 950P-05-01



LOAD FRAME ASSEMBLY Serial Number: 950060131 & Up

Itm Part No. | Qty DESCRIPTION Itm Part No. | Qty DESCRIPTION
1 126063 6 | Capscrew, 3/8 x1 1/2NC 11 |JSB014 1 Pin, Transport Lock

2 [138603 4 | U-Bolt, 3/4 NC Gr8 12 | JSBO071 2 | Tine Mount Bracket

3 157022 2 Machinery Bushing, M28H 13 | JSB096 2 Pin, Tine Mount

4 1233110 6 | Nut, 3/8 Stover NC 14 | JSB241 2 | Lift Cylinder

5 (233120 2 [ Nut, 1 1/8 Stover NC 15 |JSB267 1 | Pin, Lift Frame

6 |244094 2 | Cotter Pin, 1/4 x 2 16 | JSB281 4 | Pin, Lift Cylinder

7 1248009 1 | Hair Pin 17 |JSB323 2 |Bale Tine

8 |[387006 12 |Washer, 3/8 Flat 18 |JSB333 1 Pin, Lift Frame Interlock
9 1389112 8 |Washer, 3/4 Lock 19 |JSB371 1 | Lift Frame

10 | 2260128 8 | Nut, 3/4 Hex NC Gr 8

June 2006 Page 5.2 950P-05-02



BALE SQUEEZE ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 126062 10 |[Capscrew, 3/8 x 1 1/4 NC 9 |[JSB318 2 |Tie Rod, Clamp Arm
2 126128 8 |Capscrew, 1/2 x5 1/2 NC 10 |JSB319 1 Clamp Cylinder
3 145200 16 | Flange Nut, 3/8 NC 11 |JSB322 2 | Clamp Plate
4 145210 8 Flange Nut, 1/2 NC 12 |JSB328 2 Pin, Clamp Arm Hinge
5 |387006 18 | Washer, 3/8 Flat 13 |JSB329 4 Backing Plate, Bale Clamp
6 |[JSB315 1 | Lift Frame 14 | JSB330 4 | Pin, Clamp Link
7 |JSB316 2 | Clamp Arm 15 |JSB331 2 | Pin, Clamp Link
8 |JSB317 Link, Clamp Cylinder 16 | JSB332 2 Pin, Clamp Arm
June 2006 Page 6.1 950P-06-01



BALE SQUEEZE ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 126061 2 | Capscrew, 3/8 x 1 NC 10 |JSB322 2 | Clamp Plate
2 126062 8 |Capscrew, 3/8 x 1 1/4 NC 11 |JSB329 4 Backing Plate, Bale Clamp
3 126128 8 |Capscrew, 1/2x5 1/2 NC 12 |JSB330 4 Pin, Clamp Link
4 1233108 8 | Nut, 1/2 Stover NC 13 |JSB331 2 | Pin, Clamp Link
5 1233110 8 Nut, 3/8 Stover NC 14 |JSB332 2 Pin, Clamp Arm
6 |387006 6 |Washer, 3/8 Flat 15 |JSB371 1 | Lift Frame
7 |JSB317 2 | Link, Clamp Cylinder 16 |JSB372 2 | Clamp Arm
8 |JSB318 2 | Tie Rod, Clamp Arm 17 |JSB373 2 Pin, Clamp Arm Hinge
9 |JSB319 1 Clamp Cylinder
June 2006 Page 6.2 950P-06-02



DEFLECTOR ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

950040121 - 950050130

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 (119161 6 | Carriage Bolt, 1/2 x 1 1/4 NC 13 34724752 1 [Spring
2 1126035 10 | Capscrew, 5/16 x 1 NC 14 | 347307 1 | Extension Spring, 7"
3 126121 3 | Capscrew, 1/2 x 3 NC 15 | 387005 10 |Washer, 5/16 Flat
4 1126149 1 | Capscrew, 9/16 x 3 1/2 NC 16 |387008 10 |Washer, 1/2 Flat
5 (126151 1 | Capscrew, 9/16 x 4 NC 17 387310 1 [Washer, Flat 5/8 SAE, PL
6 |145205 10 |[Flange Nut, 5/16 NC 18 |JSB095 2 | Clamp Plate, Inner
7 145210 8 |[Flange Nut, 1/2 NC 19 |JSB097 1 | Lock Pin
8 186142 1 |Belt, Deflector 20 |JSB279L 1 [Mount Angle, Left
9 1233108 1 Nut, 1/2 Stover NC 21 |JSB279R 1 | Mount Angle, Right
10 233109 2 | Nut, 9/16 Stover NC 22 |JSB308 1 |Discharge Chute
11 [254180 1 Roll Pin, 1/4 x 1 1/2 23 [JSB309 1 Deflector Frame
12 321101 36 | Screw, 10-24 x 1 Wafer Tek 24 |[JSB339 1 Clamp Angle
Jun 2006 Page 7.1 950P-07-01



DEFLECTOR ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 119161 6 | Carriage Bolt, 1/2 x 1 1/4 NC 13 | 347307 1 Extension Spring, 7"
2 (126035 10 |[Capscrew, 5/16 x 1 NC 14 | 387005 10 |Washer, 5/16 Flat
3 [126121 3 |Capscrew, 1/2x 3 NC 15 |387008 10 |Washer, 1/2 Flat
4 1126149 1 | Capscrew, 9/16 x 3 1/2 NC 16 387310 1 | Washer, Flat 5/8 SAE, PL
5 (126151 1 | Capscrew, 9/16 x 4 NC 17 | JSB095 2 | Clamp Plate, Inner
6 186142 1 Belt, Deflector 18 |JSB097 1 Lock Pin
7 233107 10 | Nut, 5/16 Stover NC 19 | JSB279L 1 Mount Angle, Left
8 (233108 9 [ Nut, 1/2 Stover NC 20 |JSB279R 1 | Mount Angle, Right
9 (233109 2 Nut, 9/16 Stover NC 21 |[JSB308 1 Discharge Chute
10 (254180 1 | Roll Pin, 1/4 x 1 1/2 22 |JSB309 1 | Deflector Frame
11 1321101 36 | Screw, 10-24 x 1 Wafer Tek 23 |[JSB339 1 Clamp Angle
12 34724752 1 | Spring
Jun 2006 Page 7.2 950P-07-02



VALVE SHIFTER ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

950040121 - 950050130

Itm Part No. Qty Description Itm Part No. Qty Description
1 119168 2 Carriage Bolt, 1/2 x 3NC 10 |347315 1 Extension Spring, 15"
2 126065 3 | Capscrew, 3/8 x 2 NC 11 | 387006 8 |[Washer, 3/8 Flat
3 126071 2 | Capscrew, 3/8 x 3 1/2 NC 12 |JSB040 1 Shifter Spool
4 126074 1 Capscrew, 3/8 x4 1/2 NC 13 | JSB041 1 Shift Lever
5 145200 5 Flange Nut, 3/8 NC 13.1 | 155014 2 Bushing, Bronze
6 145210 6 Flange Nut, 1/2 NC 14 |JSB043 1 Guide, Bearing
7 |208BA11CF 1 Valve, Single Spool 15 |JSB044 1 Cover Plate
8 (233110 1 Nut, 3/8 Stover NC 16 | JSB087 1 Bolt, Shift Spring
9 |254127 1 | Roll Pin, 3/16 x 1

Jun 2006 Page 8.1 950P-08-01



VALVE SHIFTER ASSEMBLY

Serial Number: 950060131 & Up

Itm Part No. Qty Description Itm Part No. Qty Description

1 119168 2 Carriage Bolt, 1/2 x 3NC 9 (347315 1 Extension Spring, 15"

2 126065 3 | Capscrew, 3/8 x 2 NC 10 |387006 8 |[Washer, 3/8 Flat

3 126071 2 | Capscrew, 3/8 x 3 1/2 NC 11 |JSB040 1 Shifter Spool

4 126074 1 Capscrew, 3/8 x4 1/2 NC 12 | JSB041 1 Shift Lever

5 145210 6 Flange Nut, 1/2 NC 12.1 | 155014 2 Bushing, Bronze

6 |208BA11CF 1 Valve, Single Spool 13 |JSB043 1 Guide, Bearing

7 233110 6 Nut, 3/8 Stover NC 14 |1JSB044 1 Cover Plate

8 |254127 1 |Roll Pin, 3/16 x 1 15 |JSB087 1 | Bolt, Shift Spring

Jun 2006 Page 8.2 950P-08-02



SQUEEZE INTERLOCK ASSEMBLY

Serial Number: JSB50020101 - JSB50020120

950040121 - 950040130

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 126039 2 |[Capscrew, 5/16 X2 NC 13 | 387006 8 |Washer, 3/8 Flat
2 126063 5 | Capscrew, 3/8 x 1 1/2 NC 14 | 387009 2 |Washer, 9/16 Flat
3 126071 2 Capscrew, 3/8 x 3 1/2 NC 15 |JSB044 1 Cover Plate
4 145200 5 |[Flange Nut, 3/8 NC 16 |JSB267 1 | Pin, Lift Frame
5 [145205 2 |Flange Nut, 5/16 NC 17 |JSB305 1 | Body Assembly
6 |157022 2 | Machinery Bushing, M28H 18 |JSB315 1 Lift Frame
7 1208206 1 Valve, Single Selector 19 |JSB333 1 Pin, Lift Frame Interlock
8 226006 1 | Nut, 3/8 Hex NC 20 |JSB334 1 | Cam Follower
9 233109 1 Nut, 9/16 Stover NC 21 |JSB335 3 | Cam Roller
10 233110 2 | Nut, 3/8 Stover NC 22 |JSB336 1 Interlock Link
11 [ 244094 2 | Cotter Pin, 1/4 x 2 23 |JSB337 1 | Link Tube
12 | 387005 2 | Washer, 5/16 Flat 24 |1JSB338 1 | Guide, Link Tube
Jun 2006 Page 9.1 950P-09-01



SQUEEZE INTERLOCK ASSEMBLY Serial Number: 950060131 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 126039 2 |[Capscrew, 5/16 X2 NC 13 | 387009 2 | Washer, 9/16 Flat

2 126063 5 | Capscrew, 3/8 x 1 1/2 NC 14 |JSB044 1 Cover Plate

3 [126071 2 |Capscrew, 3/8 x 3 1/2 NC 15 |JSB267 1 | Pin, Lift Frame

4 157022 2 | Machinery Bushing, M28H 16 |JSB305 1 Body Assembly

5 208206 1 Valve, Single Selector 17 | JSB333 1 Pin, Lift Frame Interlock
6 |226006 1 [ Nut, 3/8 Hex NC 18 |JSB334 1 | Cam Follower

7 233107 2 | Nut, 5/16 Stover NC 19 |JSB335 3 | Cam Roller

8 233109 1 Nut, 9/16 Stover NC 20 |JSB336 1 Interlock Link

9 233110 7 | Nut, 3/8 Stover NC 21 |JSB337 1 | Link Tube

10 | 244094 2 | Cotter Pin, 1/4 x 2 22 |JSB338 1 | Guide, Link Tube

11 | 387005 2 | Washer, 5/16 Flat 23 |JSB371 1 | Lift Frame

12 | 387006 8 | Washer, 3/8 Flat

Jun 2006 Page 9.2 950P-09-02



BALE CRADLE CYLINDER

Serial Number: All

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 ]100024 2 | Ball Bushing, 1 1/2 13 (331005 1 |Polypak Seal, 1.25 x 1.50 x .250B
2 1194300 1 |End Cap 14 |332201 1 |[WearBand, 2 x 13/4 x 3/8
3 | 194301 1 | Packing Nut 15 (333125 1 |[Wiper,11/4
4 |233106 1 | Nut, 5/8 Stover NF 16 [334200 1 [Piston Seal, 2
5 325326 1 | Backup Ring, 326 17 339037 1 | Set Screw, 1/4 x 1/4 NF
6 |329114 1 | O-Ring, 114 18 |[345244 2 |Snap Ring, 2 7/16 Internal
7 (329130 1 [O-Ring, 130 19 |JSB025 1 | Tube Assembly
8 |[329326 1 [ O-Ring, 326 20 |JSB026 1 | Shaft Assembly
9 |[330410 2 |[VeeRing, 11/4x13/4 21 |JSB028 1 [Piston, 2
10 (330411 1 | Top Adapter, 1 1/4 x 1 3/4 22 (JSB111 1 |Head
11 (330412 1 Bottom Adapter, 1 1/4 x 1 3/4 23 |WSK430 1 Seal Kit
12 [330413 2 |VeeRing, 11/4x13/4 JSB110 1 Cradle Cylinder, Complete
Homogenous
Feb 2003 Page 10.1 950P-10-01



LIFT CYLINDER

Serial Number: All

Itm Part No. | Qty Description Itm Part No. | Qty Description
1 194320 1 End Cap, 2 1/2 9 (334250 1 Piston Seal, 2 1/2
2 [233112 1 [ Nut, 3/4 Stover NF 10 |339037 1 | Set Screw, 1/4 x 1/4 NF
3 325330 1 Backup Ring, 330 11 | CY0004 1 Cylinder Head
4 329116 1 [O-Ring, 116 12 |JSB016 1 | Tube Assembly
5 (329330 1 [ O-Ring, 330 13 |JSB103 1 | Piston, 2 1/2
6 |331035 1 | Seal, Polypak 14 |JSB242 1 | Shaft Assembly
7 |3322503 1 |WearBand, 21/2x21/4x3/8 15 |WSK442 1 | Seal Kit
8 (333137 1 Wiper, D1375 JSB241 1 Lift Cylinder, Complete
Feb 2003 Page 11.1 950P-11-01



CLAMP CYLINDER

Serial Number: All

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 194320 1 |End Cap,21/2 9 334250 1 |Piston Seal, 2 1/2

2 233112 1 | Nut, 3/4 Stover NF 10 (339037 1 |Set Screw, 1/4 x 1/4 NF

3 |325330 1 | Backup Ring, 330 11 [JSB102 1 |[Head,21/2x11/4

4 |329116 1 | O-Ring, 116 12 |JSB103 1 [Piston, 2 1/2

5 1329330 1 | O-Ring, 330 13 [JSB320 1 [ Shaft Asm, Clamp Cylinder
6 331030 1 Polypak Seal, 1 1/4 x 1 3/8 14 |JSB321 1 | Tube Asm, Clamp Cylinder
7 13322503 1 |WearBand, 21/2x21/4 x 3/8 WSK441 1 | Seal Kit (Includes 3 - 9)

8 333125 1 | Wiper, 1 1/4 JSB319 1 [ Clamp Cylinder, Complete

Feb 2003 Page 12.1 950P-12-01



HYDRAULIC CIRCUIT, REAR

Serial Number: All

D

&

Itm Part No. | Qty Description Itm Part No. | Qty Description

1 196335 1 [ Nipple, 06MNPT-08MJIC 9 |JSB063 1 |Hose, 3/8-2W x 19"

2 (196378 3 | Elbow, 06MNPT-08MJIC 10 |JSB064 1 |Hose, 3/8-2W x 26 1/2"

3 196408 2 |Elbow 45 06MNPT-08MJIC 11 | JSB065 1 |Hose, 3/8-2W x 39"

4 1196440 2 | Elbow, 08FNPT-08MJIC 12 |JSB193 3 | Hose Clamp, 7/8"

5 [196495 2 | Tee, 08FNPT-08MJIC-08MJIC 13 | JSB241 2 | Lift Cylinder

6 (233110 5 Nut, 3/8 Stover NC 14 |JSB319 1 Clamp Cylinder

7 |JSB051 2 | Pipe Clamp 15 |JSB343 4 | Hydraulic Line, 123"

8 |JSB062 1 |Hose, 3/8-2W x 16 1/2" 16 |JSB347 2 | Hose, 3/8-2W x 60"

Feb 2003 Page 13.1 950P-13-01



HYDRAULIC CIRCUIT, FRONT Serial Number: Al

0 e
B @@

Itm Part No. Qty Description Itm Part No. Qty Description
1 196290 1 | Cross, 08FNPT 17 | JSB055 1 |Hose, 1/2-1W x 85"
2 (196301 2 | Adapter, 06FNPT-08MJIC 18 |JSB056 1 |Hose, 1/2-1W x 82"
3 (196311 1 | Nipple, 08MNPT-08MNPT 19 |JSB057 1 |Hose, 1/2-1W x 39"
4 1196382 4 | Elbow, 08MNPT-08MJIC 20 |JSB058 1 |Hose, 1/2-1W x 57"
5 [196386 2 | Elbow, 12MNPT-08MJIC 21 |JSB059 1 |Hose, 3/8-1W x 39 1/2"
6 |196409 1 | Elbow 45 08MNPT-08MJIC 22 |JSB060 1 |Hose, 3/8-1W x 39 1/2
7 196440 4 | Elbow, 08FNPT-08MJIC 23 |JSB061 4  |Hose, 1/2-2W x 125"
8 [196485 2 |Tee 06MNPT-08MJIC-08MJIC 24 | JSB066 1 |Hose, 1/2-1W x 15 1/2"
9 |[196782 3 | Adapter, 08BMORB-08MJIC 25 |JSB110 2 | Bale Cradle Cylinder
10 [206010 6 Hydraulic Coupler, 1/2" 26 |[JSB191 1 Hose Clamp, 2 1/2"
11 (208175 1 | Check Valve, 1/2 NPT 27 |JSB192 2 | Hose Clamp, 1 3/4"
12 |208206 1 Valve, Single Selector 28 |[JSB193 1 Hose Clamp, 7/8"
13 (208310 1 Flow Control 29 |JSB343 4 | Hydraulic Line, 123"
14 [208BA11CF 1 | Valve, Single Spool 30 |JSB344 1 |Hose, 1/2-1W x 32"
15 (233110 6 | Nut, 3/8 Stover NC 31 |JSB345 1 |Hose, 1/2-1W x 30"
16 | JSB051 2 | Pipe Clamp 32 |JSB346 1 |Hose, 1/2-1W x 47"

Feb 2003 Page 14.1 950P-14-01



OPTIONAL EQUIPMENT



HYDRAULIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB902

L=

/
® *I“"‘?'\ :—\i:

Y% o

7

Q

*NOTE

ITEM 25 MUST BE INSTALLED WHEN THE
SHREDDER IS EQUIPPED WITH THE OPTIONAL
GRAIN DISPENSER KIT.

ORDER ITEM 25 SEPARATELY, PART NUMBER JSB126

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB269 1 Cylinder, Complete 16 | JSB028 1 Piston, 2"
(includes 12 - 24) 17 233106 1 Nut, 5/8 Stover NF
2 JSB128 1 Pin, Cylinder Top 18 | 333100 1 | Wiper, D1000
3 JSB129 1 Pin, Cylinder Bottom 19 331001 1 Seal, 1.250 OD x 1D x .187B
4 244080 2 | Cotter Pin, 3/16 x 2 20 | 329326 1 O-Ring, 326
5 196378 2 | Elbow, 06-MNPT x 08-MJIC 21 325326 1 Backup Ring, 326
6 JSB130 1 Hose, 3/8 x 165" 22 | 329114 1 0O-Ring, 114
7 JSB131 1 Hose, 3/8 x 149" 23 | 334200 1 Seal, RPS2000
8 JSB193 1 Clamp, Hose 24 332201 1 | Wear Ring
9 387006 3 | Washer, 3/8 Flat *25 | JSB126 |OPT.| Stroke Control (Used only
10 233110 1 Nut, 3/8 Stover NC with Grain Dispenser)
11 206010 2 Hydraulic Coupler, 1/2" 26 | JSB29%4 1 Cylinder Pocket
12 JSB271 1 Shaft Assembly 27 126071 1 Capscrew, 3/8 x3 1/2NC
13 194310 1 End Cap, 2" 28 | 145200 1 Flange Nut, 3/8 NC
14 | CY0012 1 Head, 2x 1 WSK450 Seal Kit
15 | JSB270 1 Tube Assembly (includes 19 - 24)
WSKO004 Alternate Seal Kit

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN JSB6115 to JSB91333, JSB00001334 to JSB00031703

Model 920 with SN JSB20990101 to JSB20990178, JSB20000179 to JSB20030877

Model 950 with SN JSB50020101 to JSB50020120

May 2004

Page 1.3

JSB902P-01-03



HYDRAULIC DEFLECTOR LIFT KIT PARTS LIST Part Number: JSB921

*NOTE

@ @ @ @ * @ @ ITEM 25 MUST BE INSTALLED WHEN THE
SHREDDER IS EQUIPPED WITH THE OPTIONAL
GRAIN DISPENSER KIT.
ORDER ITEM 25 SEPARATELY, PART NUMBER JSB126
N 9
\ H

A\

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB269 1 Cylinder, Complete 16 | JSB028 1 Piston, 2"
(includes 12 - 24) 17 233106 1 Nut, 5/8 Stover NF
2 JSB363 1 Pin, 5/8 x3 7/8 18 | 333100 1 | Wiper, D1000
3 JSB364 1 Pin, 5/8 x 3 1/4 19 331001 1 Seal, 1.250 OD x 1D x .187B
4 126062 2 | Capscrew, 3/8 x11/4 NC 20 | 329326 1 O-Ring, 326
5 196378 2 | Elbow, 06-MNPT x 08-MJIC 21 325326 1 Backup Ring, 326
6 JSB130 1 Hose, 3/8 x 165" 22 | 329114 1 0O-Ring, 114
7 JSB131 1 Hose, 3/8 x 149" 23 | 334200 1 Seal, RPS2000
8 JSB193 1 Clamp, Hose 24 332201 1 | Wear Ring
9 387006 5 | Washer, 3/8 Flat *25 | JSB126 |OPT.| Stroke Control (Used only
10 233110 4 | Nut, 3/8 Stover NC with Grain Dispenser)
11 206010 2 Hydraulic Coupler, 1/2" 26 | JSB362 1 Cylinder Pocket
12 JSB271 1 Shaft Assembly 27 126071 1 Capscrew, 3/8 x3 1/2NC
13 194310 1 End Cap, 2" WSK450 Seal Kit
14 | CY0012 1 Head, 2x 1 (includes 19 - 24)
15 | JSB270 1 Tube Assembly WSK004 Alternate Seal Kit

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN 900051704 & Up
Model 920 with SN 920050878 & Up
Model 950 with SN 950040121 & Up

Sep 2006 Page 1.1 JSB921P-01-01



ELECTRIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB903

WIRING SCHEMATIC
POWER SUPPLY
12 VOLT DC
BLACK (+) o LOWER
O/\} OFF ~ BLACK ,,RED
FUSE LFT
20 AMP — o }
I
WHITE(-) I
|
1

~ WHITE , YELLOW

L

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB294 1 Cylinder Pocket 11 244080 2 Cotter Pin, 3/16 x 2
2 126071 1 Capscrew, 3/8 x 3 1/2NC 12 | JSB135 1 Actuator Control
3 145200 1 Flange Nut, 3/8 NC (Includes 13 14 15)
4 JSB133 1 Actuator Pivot, Drive End 13 184665 1 Fuse Holder
5 JSB134 1 Actuator Pivot, Shaft End 14 184690 1 Fuse, MDL-20
6 126117 2 Capscrew, 1/2 x 2 NC 15 184043 1 Switch, DPDT, 20 Amp
7 233108 2 Nut, 1/2 Stover, NC 16 184029 1 Connector, 2 Pole
8 JSB129 1 Pin, Bottom 17 184288 1 Connector, 1/2 Strain Relief
9 JSB128 1 Pin, Top 18 184304 1 Lock Nut, 1/2"
10 209120 1 Actuator 19 387006 2 | Washer, 3/8 Flat

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN JSB6115 to JSB91333, JSB00001334 to JSB00031703

Model 920 with SN JSB20990101 to JSB20990178, JSB20000179 to JSB20030877

Model 950 with SN JSB50020101 to JSB50020120

May 2004

Page 1.1

JSB903P-01-01



ELECTRIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB923

[ -

WIRING SCHEMATIC
POWER SUPPLY
12 VOLT DC
BLACK (+) o LOWER
O/\} OFF ~ BLACK ,,RED
FUSE e
20 AMP — o }
! ( A
WHITE () . |
| WHITE ,, YELLOW

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB362 1 Cylinder Pocket 11 126062 2 | Capscrew, 3/8 x 1 1/4 NC
2 126071 1 Capscrew, 3/8 x 3 1/2NC 12 | JSB135 1 Actuator Control
3 233110 3 Nut, 3/8 Stover NC (Includes 13 14 15)
4 JSB133 1 Actuator Pivot, Drive End 13 184665 1 Fuse Holder
5 JSB134 1 Actuator Pivot, Shaft End 14 184690 1 Fuse, MDL-20
6 126117 2 Capscrew, 1/2 x 2 NC 15 184043 1 Switch, DPDT, 20 Amp
7 233108 2 Nut, 1/2 Stover, NC 16 184029 1 Connector, 2 Pole
8 JSB364 1 Pin, 5/8 x3 1/4 17 184288 1 Connector, 1/2 Strain Relief
9 JSB363 1 Pin, 5/8 x3 7/8 18 184304 1 Lock Nut, 1/2"
10 209120 1 Actuator 19 387006 4 | Washer, 3/8 Flat

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN 900051704 & Up
Model 920 with SN 920050878 & Up
Model 950 with SN 950040121 & Up

Sep 2006

Page 1.1

JSB923P-01-01



LIGHT PACKAGE PARTS LIST

Part Number: JSB924

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 JSB255 | 1L | Light Bar Assembly 6 184030 1 Connector, 7 Pin
1R | (includes 9, 10, 11) 7 184031 2 Connector, 4 Pin

2 126061 4 | Capscrew, 3/8 x1NC 8 184008 15 | Cable Tie, 8"

3 387006 4 | Washer, 3/8 Flat 9 183001 2 | Lamp, Red

4 233110 4 | Nut, 3/8 Stover NC 10 183002 2 | Lamp, Amber

5 JSB369 1 Wire Harness 11 JSB254 2 Bracket, Light

(includes 6, 7)

This Light Kit is for installation on Model 950 Bale Shredders with all Serial Numbers

Sep 2006

Page 1.1

JSB924P-01-01



	Model 950 Master Parts Catalogue
	How to Use Parts Catalogue
	Table of Contents
	Frame Assembly
	SN JSB50020101 - JSB50020120
	SN 950040121 - 950050130
	SN 950060131 & Up

	Bale Cradle Assembly
	SN JSB50020101 - JSB50020120
	SN 950040121 - 950050130
	SN 950060131 & Up

	Rotor Assembly
	SN JSB50020101 - JSB50020120
	SN 950040121 - 950050130
	SN 950060131 & Up

	Drive Line Assembly
	Load Frame Assembly
	SN JSB50020101 - JSB50050120
	SN 950040121 - 950050130
	SN 950050131 & Up

	Bale Squeeze Assembly
	SN JSB50020101 - JSB50020120
	SN 950040121 - 950050130
	950060131 & Up

	Deflector Assembly
	SN JSB50020101 - JSB50020120
	SN 950040121 - 950050130
	950060131 & Up

	Valve Shifter Assembly
	SN JSB50020101 - JSB50020120
	950040121 - 950050130
	950060131 & Up

	Squeeze Interlock Assembly
	JSB50020101 - JSB50020120
	950040121 - 950050130
	950060131 & Up

	Bale Cradle Cylinder
	Lift Cylinder
	Clamp Cylinder
	Hydraulic Circuit, Rear
	Hydraulic Circuit, Front
	Options
	Hydraulic Deflector Lift Kit
	JSB902 - 2003 & Prior
	JSB921 - 2004 & Up

	Electric Deflector Lift Kit
	JSB903 - 2003 & Prior
	JSB923 - 2004 & Up

	JSB924 - Light Kit


